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Test Report No.: QA2019111301-S

Sample Name: Sun Room 3.7X2.9m

Model: SR

Date (s) of tests: 2019-11-07—2019-11-13

Manufacturer: NINGBO SUNRISE OUTDOOR PRODUCTS LTD
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TEST REPORT

BS EN 1991-1-3:2003+A1：2015
Eurocode 1 – Actions on structures –
Part 1-3: General actions – Snow loads

Testing Laboratory Name QA Testing CecrtificationCo., Ltd

Applicant’s Name

Address

Manufacturers

Address

NINGBO SUNRISE OUTDOOR PRODUCTS LTD

NO.188, HUISHUI ROAD, LUOTUO TOWN, ZHENHAI DISTRICT, NI
NGBO CITY

NINGBO SUNRISE OUTDOOR PRODUCTS LTD

NO.188, HUISHUI ROAD, LUOTUO TOWN, ZHENHAI DISTRICT, NI
NGBO CITY

Test specification

Standard……………………………:

Test procedure……………………..:

Council directives………………….:

Non-standard test method…………..:

EN 1991-1-3:2003+A1:2015

EN

CE

N/A

Test item description……………………:

Model and/or type reference…………….:

Sun Room 3.7X2.9m

SR

Test By:
Signature

Name: Qingang
Date: 2019-11-13

Review By:
Signature

Name:Zhanglin
Date: 2019-11-13

QA Testing Certification Co., Ltd.
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Summary of test:

Model SR was tested with full tests.

Possible test case verdicts:

- test case does not apply to the test object or the
requirement is not tested .........................................: N

- test object does meet the requirement .....................: P(Pass)

- test object does not meet the requirement ...............: F(Fail)

Summary of test results (information/comments):

All tests were performed in according with the above mentioned standard.

General remarks:

1. This report shall not be reproduced, except in full, without the written approval of the Issuing testing labo-
ratory.

2. The test results presented in this report relate only to the object tested.

Angle of roof pitchα 1 15°＜α ＜30°

Requirement-Test Result-Remark Verdict

Type of snow Bulk weight density
[kg/m 2]

Fresh 150 kg 150 kg P

Settled (several hours or
days after its fall)

10 Hour 10 Hour P
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General product information:

Sun Room 3.7X2.9m

Copy of marking plate:
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Photo:
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***THE END OF REPORT***
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